
www.tpomag.com
NOVEMBER 2013

In My Words:
Public outreach in Detroit
PAGE 30

Lab Detective: 
Chlorine breakpoint curve

PAGE 44

Fire Chief Project: 
Engaging the public 

in Arkansas City
PAGE 9

DAN PETERSON WENT FROM THE MILITARY TO LEADING 
AN INNOVATIVE PLANT TEAM IN DURHAM, N.H.
PAGE 34

Finding the
Magic

Dan Peterson
Plant Superintendent 
Durham, N.H.



The Sanitaire® Bioloop® Oxidation Ditch 

is a huge leap forward in biological 

treatment systems, delivering up to 50% 

better energy efficiency compared to 

mechanical aeration. Our proven Bioloop 

process combines Sanitaire diffused aeration, 

Flygt submersible mixing and overall process 

application, as well as instrumentation and 
[...]
ADVERTISING RATES: Call 800-994-7990 and ask for Phil or Kim. Publisher reserves the 
right to reject advertising which in its opinion is misleading, unfair or incompatible with the 
character of the publication.

EDITORIAL CORRESPONDENCE: Address to Editor, TPO, P.O. Box 220, Three Lakes, WI, 
54562 or email editor@tpomag.com.

REPRINTS AND BACK ISSUES: Visit www.tpomag.com for options and pricing. To order 
reprints, call Jeff Lane at 800-257-7222 (715-546-3346) or email jeffl@colepublishing.com. 
To order back issues, call Nicole at 800-257-7222 (715-546-3346) or email nicolel@cole 
publishing.com.

CIRCULATION: 76,492 copies per month.

© 2013 COLE PUBLISHING INC.  
No part may be reproduced without permission of publisher.



12     TREATMENT PLANT OPERATOR

top performer: PLANT

THE ISHPEMING AREA JOINT WASTEWATER TREATMENT 
Facility in Upper Michigan is a popular place. Next-door neighbor Negaunee 
is about to send its wastewater to the plant for treatment. The facility’s Class 
A Exceptional Quality biosolids compost is in demand for local landscaping. 
And its staff loves working at the plant because several process improve-
ments have made operations easier and safer. 

In part, facility director Debbie Pellow attributes the plant’s success to its 
administrative structure, consisting of a board that deals only with wastewa-
ter. “We supply treatment to the City of Ishpeming and to Ishpeming Town-
ship and are governed by the Ishpeming Area Joint Wastewater Treatment 
Board,” Pellow says. “Our board members must apply for the position. They 
bring an inherent interest and understanding for wastewater to the job. As a 
result, our board emphasizes keeping our employees safe.”

She says staff members like their jobs and tend to stay on for the long haul. 
Pellow has been at the plant since 1992. Paul Altobello, lead operator, and Mike 
Junak, operator, have been there since 1991, and Darren Kotajarvi, operator, 
since 1994. The staff also includes Marc Hillman, operator, and Melissa Rich-
ards, lab technician. “Absolutely, it’s a great place to work,” says Altobello.

EFFECTIVE REMOVAL
Opened in 1986, the Ishpeming plant handles an average flow of 1.0 mgd 

and is designed for 2.34 mgd. The plant accepts wastewater from the City of 
Ishpeming (population 6,470) and Ishpeming Township (population 3,522). 
The city and township maintain their own collection systems: “We’re respon-
sible for it once it hits the gate,” says Pellow.

Wastewater flows by gravity to a wet well 23 feet below plant grade and 
is pumped in a single stage up to the headworks by four 50 hp pumps 

(Fairbanks Nijhuis). A center-f low 
band screen with 3/8-inch openings 
(Ovivo) removes rags and trash. An 
aerated chamber removes grit. Fer-
rous chloride is added to remove 
phosphorus, enabling the plant to 
meet a stringent phosphorus removal 
standard for its receiving stream, 
the Carp River, classified as a sensi-
tive trout habitat.

There are no primary clarifiers. 
After the headworks, the flow passes to a pair of horseshoe-shaped oxidation 
ditches, each one rated at 1.1 mgd. The ditches (Ovivo) are equipped with 
four surface aerators with mechanical splash dual impellers. Allen-Bradley 
variable-frequency drives (Rockwell Automation) control the aerators accord-

THE TREATMENT FACILITY IN ISHPEMING, MICH., APPLIES FINANCIAL ACUMEN ACROSS THE BOARD. 
THE RESULT IS A PLANT THAT DELIVERS QUALITY EFFLUENT AND MAKES OPERATORS’ LIVES EASIER.

By Jim Force

AllBusiness
Paul Altobello, Ishpeming Area Wastewater Treatment Facility lead operator, checks the Krofta 
Air Dissolving Tube, used in the facility’s dissolve air flotation treatment system. (Photography by 
Cory Dellenbach)

“We were paying and 

paying and using up 

landfill space. Why 

produce a product and 

then not use it?”
DEBBIE PELLOW

Ishpeming operators got a 
rare look at the inside of a 
clarifier when this unit was 
drawn down for rebuilding.



tpomag.com    November 2013   13

top performer: PLANT

THE ISHPEMING AREA JOINT WASTEWATER TREATMENT 
Facility in Upper Michigan is a popular place. Next-door neighbor Negaunee 
is about to send its wastewater to the plant for treatment. The facility’s Class 
A Exceptional Quality biosolids compost is in demand for local landscaping. 
And its staff loves working at the plant because several process improve-
ments have made operations easier and safer. 

In part, facility director Debbie Pellow attributes the plant’s success to its 
administrative structure, consisting of a board that deals only with wastewa-
ter. “We supply treatment to the City of Ishpeming and to Ishpeming Town-
ship and are governed by the Ishpeming Area Joint Wastewater Treatment 
Board,” Pellow says. “Our board members must apply for the position. They 
bring an inherent interest and understanding for wastewater to the job. As a 
result, our board emphasizes keeping our employees safe.”

She says staff members like their jobs and tend to stay on for the long haul. 
Pellow has been at the plant since 1992. Paul Altobello, lead operator, and Mike 
Junak, operator, have been there since 1991, and Darren Kotajarvi, operator, 
since 1994. The staff also includes Marc Hillman, operator, and Melissa Rich-
ards, lab technician. “Absolutely, it’s a great place to work,” says Altobello.

EFFECTIVE REMOVAL
Opened in 1986, the Ishpeming plant handles an average flow of 1.0 mgd 

and is designed for 2.34 mgd. The plant accepts wastewater from the City of 
Ishpeming (population 6,470) and Ishpeming Township (population 3,522). 
The city and township maintain their own collection systems: “We’re respon-
sible for it once it hits the gate,” says Pellow.

Wastewater flows by gravity to a wet well 23 feet below plant grade and 
is pumped in a single stage up to the headworks by four 50 hp pumps 

(Fairbanks Nijhuis). A center-f low 
band screen with 3/8-inch openings 
(Ovivo) removes rags and trash. An 
aerated chamber removes grit. Fer-
rous chloride is added to remove 
phosphorus, enabling the plant to 
meet a stringent phosphorus removal 
standard for its receiving stream, 
the Carp River, classified as a sensi-
tive trout habitat.

There are no primary clarifiers. 
After the headworks, the flow passes to a pair of horseshoe-shaped oxidation 
ditches, each one rated at 1.1 mgd. The ditches (Ovivo) are equipped with 
four surface aerators with mechanical splash dual impellers. Allen-Bradley 
variable-frequency drives (Rockwell Automation) control the aerators accord-

THE TREATMENT FACILITY IN ISHPEMING, MICH., APPLIES FINANCIAL ACUMEN ACROSS THE BOARD. 
THE RESULT IS A PLANT THAT DELIVERS QUALITY EFFLUENT AND MAKES OPERATORS’ LIVES EASIER.

By Jim Force

AllBusiness
Paul Altobello, Ishpeming Area Wastewater Treatment Facility lead operator, checks the Krofta 
Air Dissolving Tube, used in the facility’s dissolve air flotation treatment system. (Photography by 
Cory Dellenbach)

“We were paying and 

paying and using up 

landfill space. Why 

produce a product and 

then not use it?”
DEBBIE PELLOW

Ishpeming operators got a 
rare look at the inside of a 
clarifier when this unit was 
drawn down for rebuilding.



14     TREATMENT PLANT OPERATOR

rate building with five composting bays (vessels), each 12 feet high by 14 feet 
wide and about 50 feet long.

An RSview32 SCADA system (Rockwell Automation) enables the plant 
staff to automatically monitor and control the processes, and the composting 
system is connected directly to Environmental Composting Systems in Seat-
tle, Wash., so that both the plant staff and company technicians can monitor 
the composting time and temperatures.

 
CONTINUOUS IMPROVEMENTS

The plant’s sterling performance and operator satisfaction result from a 
number of process improvements, some suggested by the staff, others ema-
nating from inspections by Michigan OSHA (at the plant’s invitation), and all 
supported by the wastewater board.

“When our operators come up with a better way of doing something, we 
give it very serious consideration,” says Pellow. She points out that with a 
23-foot-deep wet well, cleaning with hand rakes was difficult. In 2007, the 
board authorized $200,000 to install an automatic influent screening system. 
“We don’t have to haul buckets up 23 feet anymore,” says Altobello. The 
screen comes all the way up to the headworks floor, eliminating the need for 
operators to enter a confined space. 

In the blower room, once a very noisy place, staff members now can hear 
themselves talk. That’s due to the recent addition of positive displacement 
blowers (Kaeser) and noise enclosures. The room is so quiet now that a recent 
Michigan OSHA inspection determined that ear protection was not required.

Because the April 2013 OSHA inspection was voluntary, the plant was 
able to correct safety issues without being assessed penalties. “We found the 
money necessary to act on the recommendations resulting from the inspec-
tion,” says Pellow. “They recommended several safety steps, including differ-
ent types of ladders for entry into our digesters.”

The old ladders were a short step-ladder type. OSHA recommended lon-
ger, more stable ladders with safety chains, and the team made the switch, 
adding to a positive, safe environment for employees. The facility hasn’t 
recorded a lost-time accident in more than 27 years.

Paul Altobello takes a sample from the chlorine contact chamber.

ing to the dissolved oxygen content in the ditches. Return activated sludge 
(moved by Fairbanks Nijhuis pumps) mixes with influent at the head of the 
biological process. 

“Normally, we operate one ditch at a time, but with the Negaunee waste-
water coming on stream, we may need to operate both,” says Altobello. 
Treated water flows to two new clarifiers with full-radius skimmers and 
energy dissipating feed wells, each 65 feet in diameter.

In the chlorination/dechlorination chamber, oxygen is added before the 
flow passes to the river. Ishpeming uses hypochlorite for disinfection and 

sodium bisulfite for dechlorination. 
Some of the effluent water is used 
in the plant; in fact, the plant uses 
city water only for drinking, show-
ers and washing. 

The wastewater treatment pro-
cess achieves high levels of removal 
— 95 percent of BOD and TSS, 
85-plus percent of phosphorus and 
essentially complete ammonia 
removal. “Our nitrification perfor-
mance is unbelievable, especially 
considering our cold climate,” says 
Altobello. All of the treatment processes are covered. The average lows in 
January and February are -5 degrees F, and the city’s monthly record lows for 
November through March are all well below zero (the coldest ever recorded 
was -34 in 1979).

 
FROM SLUDGE TO COMPOST

Settled solids from the process pass to dissolved air flotation thickeners, 
and the thickened sludge (2 to 4 percent solids) is pumped to one of four aer-
obic digesters. “Anaerobic digestion would convert most of the organics to 
create methane,” explains Altobello. “We need the organics as fuel for the 
composting process, so we use aerobic digestion for the waste solids. We 
want as much organic content in the solids as possible.” 

A pair of 1-meter belt filter presses (Ashbrook Simon-Hartley) dewater 
the biosolids — dosed with a polymer — to about 15 percent solids. The 
pressed cake is mixed with wood chips, then placed in an in-vessel compost-
ing system (Engineered Compost Systems). The system is housed in a sepa-

The facility’s biosolids compost is 
popular with area residents.

Ishpeming (Mich.) Area Joint 
Wastewater Treatment Facility
BUILT:  1986, numerous upgrades since

SERVICE AREA:  City of Ishpeming, Ishpeming Township

POPULATION SERVED:  10,000

FLOWS:  2.34 mgd design, 1.0 mgd average

TREATMENT LEVEL:  Secondary

TREATMENT PROCESS: Oxidation ditch

RECEIVING STREAM:  Carp River (tributary to Lake Superior)

BIOSOLIDS:  Aerobic digestion, in-vessel composting

AWARDS: Outstanding Operation and Maintenance,  
 U.S. EPA Region 5, medium-sized secondary  
 plant, 2005

ANNUAL BUDGET:  $890,000 (2013 operations)

GPS COORDINATES:  Latitude: 46°29’29.35” N;  
 Longitude: 87°41’19.52” W

profile M
The team at the Ishpeming Area Joint Wastewater Treatment Facility includes, 
front row, from left, Melissa Richards, lab technician; Deborah Pellow, direc-
tor; Darren Kotajarvi, operator; back row, Mike Junak, operator; Paul Alto-
bello, lead operator; Marc Hillman, operator; Ian Altobello, summer student.



tpomag.com    November 2013   15

rate building with five composting bays (vessels), each 12 feet high by 14 feet 
wide and about 50 feet long.

An RSview32 SCADA system (Rockwell Automation) enables the plant 
staff to automatically monitor and control the processes, and the composting 
system is connected directly to Environmental Composting Systems in Seat-
tle, Wash., so that both the plant staff and company technicians can monitor 
the composting time and temperatures.

 
CONTINUOUS IMPROVEMENTS

The plant’s sterling performance and operator satisfaction result from a 
number of process improvements, some suggested by the staff, others ema-
nating from inspections by Michigan OSHA (at the plant’s invitation), and all 
supported by the wastewater board.

“When our operators come up with a better way of doing something, we 
give it very serious consideration,” says Pellow. She points out that with a 
23-foot-deep wet well, cleaning with hand rakes was difficult. In 2007, the 
board authorized $200,000 to install an automatic influent screening system. 
“We don’t have to haul buckets up 23 feet anymore,” says Altobello. The 
screen comes all the way up to the headworks floor, eliminating the need for 
operators to enter a confined space. 

In the blower room, once a very noisy place, staff members now can hear 
themselves talk. That’s due to the recent addition of positive displacement 
blowers (Kaeser) and noise enclosures. The room is so quiet now that a recent 
Michigan OSHA inspection determined that ear protection was not required.

Because the April 2013 OSHA inspection was voluntary, the plant was 
able to correct safety issues without being assessed penalties. “We found the 
money necessary to act on the recommendations resulting from the inspec-
tion,” says Pellow. “They recommended several safety steps, including differ-
ent types of ladders for entry into our digesters.”

The old ladders were a short step-ladder type. OSHA recommended lon-
ger, more stable ladders with safety chains, and the team made the switch, 
adding to a positive, safe environment for employees. The facility hasn’t 
recorded a lost-time accident in more than 27 years.

Paul Altobello takes a sample from the chlorine contact chamber.

ing to the dissolved oxygen content in the ditches. Return activated sludge 
(moved by Fairbanks Nijhuis pumps) mixes with influent at the head of the 
biological process. 

“Normally, we operate one ditch at a time, but with the Negaunee waste-
water coming on stream, we may need to operate both,” says Altobello. 
Treated water flows to two new clarifiers with full-radius skimmers and 
energy dissipating feed wells, each 65 feet in diameter.

In the chlorination/dechlorination chamber, oxygen is added before the 
flow passes to the river. Ishpeming uses hypochlorite for disinfection and 

sodium bisulfite for dechlorination. 
Some of the effluent water is used 
in the plant; in fact, the plant uses 
city water only for drinking, show-
ers and washing. 

The wastewater treatment pro-
cess achieves high levels of removal 
— 95 percent of BOD and TSS, 
85-plus percent of phosphorus and 
essentially complete ammonia 
removal. “Our nitrification perfor-
mance is unbelievable, especially 
considering our cold climate,” says 
Altobello. All of the treatment processes are covered. The average lows in 
January and February are -5 degrees F, and the city’s monthly record lows for 
November through March are all well below zero (the coldest ever recorded 
was -34 in 1979).

 
FROM SLUDGE TO COMPOST

Settled solids from the process pass to dissolved air flotation thickeners, 
and the thickened sludge (2 to 4 percent solids) is pumped to one of four aer-
obic digesters. “Anaerobic digestion would convert most of the organics to 
create methane,” explains Altobello. “We need the organics as fuel for the 
composting process, so we use aerobic digestion for the waste solids. We 
want as much organic content in the solids as possible.” 

A pair of 1-meter belt filter presses (Ashbrook Simon-Hartley) dewater 
the biosolids — dosed with a polymer — to about 15 percent solids. The 
pressed cake is mixed with wood chips, then placed in an in-vessel compost-
ing system (Engineered Compost Systems). The system is housed in a sepa-

The facility’s biosolids compost is 
popular with area residents.

Ishpeming (Mich.) Area Joint 
Wastewater Treatment Facility
BUILT:  1986, numerous upgrades since

SERVICE AREA:  City of Ishpeming, Ishpeming Township

POPULATION SERVED:  10,000

FLOWS:  2.34 mgd design, 1.0 mgd average

TREATMENT LEVEL:  Secondary

TREATMENT PROCESS: Oxidation ditch

RECEIVING STREAM:  Carp River (tributary to Lake Superior)

BIOSOLIDS:  Aerobic digestion, in-vessel composting

AWARDS: Outstanding Operation and Maintenance,  
 U.S. EPA Region 5, medium-sized secondary  
 plant, 2005

ANNUAL BUDGET:  $890,000 (2013 operations)

GPS COORDINATES:  Latitude: 46°29’29.35” N;  
 Longitude: 87°41’19.52” W

profile M
The team at the Ishpeming Area Joint Wastewater Treatment Facility includes, 
front row, from left, Melissa Richards, lab technician; Deborah Pellow, direc-
tor; Darren Kotajarvi, operator; back row, Mike Junak, operator; Paul Alto-
bello, lead operator; Marc Hillman, operator; Ian Altobello, summer student.



16     TREATMENT PLANT OPERATOR

After the cure cycle, a Trommel screen (Screen USA) removes the larger 
wood chips, which are simply recycled and used in the next batch. Ishpem-
ing generally fills two bays each month. In winter, the cured compost is 
stored in a covered barn-like building. In the warmer months, it is sold to res-
idents for gardening and landscaping. Any remaining product is taken by 
Moyle Trucking, a local landscaping firm.

Moyle uses it for landscaping and top dressing of wildlife feedlots, accord-
ing to Sean Francis, project manager with the company. “We blend the com-
post with topsoil — about 25 percent compost to 75 percent soil,” he says. “It 
adds nutrients to the topsoil. We’ve been using it for a couple of years now 
and it’s a good product. It’s good to put it to use.”

The system is highly cost effective versus Ishpeming’s old method of 
landfilling the sludge cake. The plant was paying $38.50 a ton in landfill tip-
ping fees and about $60,000 a year in total landfill fees and hauling costs. 
With the tipping fees increasing to $58.50 per ton, the facility faced landfill 
costs of about $120,000.

“In contrast, our chip costs are about $45,000 a year,” Pellow says. “We 
were paying and paying and using up landfill space. Why produce a product 
and then not use it?” The savings have allowed the facility to act on yet 
another operator suggestion and obtain a second compost loader. “Now we 
can use one loader for screening and the other for loading the vessels,” says 
Altobello. “Plus we have one for backup if necessary.”

 
NEGAUNEE NEXT

The plant’s wastewater flows and compost production will soon increase 
significantly: Sometime in winter or spring of 2014, the facility will begin 
receiving wastewater from the neighboring city of Negaunee, bringing the 
average daily flow to around 1.5 mgd. Average design flow will be increased 
to 5.5 mgd, mainly by addition of a third clarifier and retrofitting and recom-
missioning of the plant’s two original clarifiers.

The agreement to send Negaunee’s flow to Ishpeming has been dis-
cussed for some time. A recent study of treatment options showed that com-
plete rehabilitation of the Negaunee treatment plant would raise user rates 

from $21.26 to about $50 a month, and partial rehabilitation still would raise 
rates to more than $43 a month. 

Sending Negaunee wastewater to Ishpeming will increase rates to $27.68 
a month and capitalize on the $2 million already spent by Negaunee to 
accommodate the change. The switch will occur as soon as a new 5-mile 
feeder line from Negaunee is completed.

“This was the most cost-effective option,” says Pellow. Studies show a 
$336,000 annual savings in operations and labor costs for wastewater treat-
ment at Negaunee, enabling the city to pay for its bonds for the Ishpeming 
connection with the savings. The move will also generate more revenue for 
the Ishpeming facility, reducing monthly payments from Ishpeming city and 
township. Says Pellow, “Having the three communities together will save 
everybody money.”   

Krofta Engineering Limited 
www.kroftaengineering.com 

Ovivo USA, LLC
512/834-6000
www.ovivowater.com
(See ad page 5)

Rockwell Automation
414/382-2000
www.rockwellautomation.com/
industries/water

Screen USA
770/433-2440
www.screenusa.net

Alfa Laval Ashbrook 
Simon-Hartley
800/362-9041
www.as-h.com

Engineered Compost 
Systems (ECS)
206/634-2625
www.compostsystems.com

Fairbanks Nijhuis
913/371-5000
www.fairbanksnijhuis.com

Kaeser Compressors, Inc.
877/596-7138
www.kaeser.com

more info:

Ishpeming (Mich.) Area Joint Wastewater Treatment Facility
PERMIT AND PLANT PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 200 mg/L 3 mg/L
 21 mg/L monthly

   31 mg/L daily

TSS 250 mg/L 3-5 mg/L
 30 mg/L monthly

   45 mg/L 7-day avg.

Ammonia 20 mg/L < 0.09 mg/L 10 mg/L daily

Phosphorus 4 mg/L < 0.69 mg/L < 0.80 mg/L monthly

Operators had a hand in two other significant changes. “We wanted a 
better skimming system on the clarifiers,” says Altobello. “The old ones 
didn’t skim the full radius of the clarifiers, and the water just didn’t look 
good.” Skimmers now sweep the entire surface of the clarifiers. The facility 
has combined shifts so that a full crew is on hand during the day. “It makes 
it easier for us to get big projects done,” Altobello says.

 
AN EXCELLENT PRODUCT

The Ishpeming staff members are fond of the in-vessel composting sys-
tem. Since startup in February 2011, it has proven simple to operate and envi-
ronmentally friendly. “There are just two little blowers to maintain,” says 
Altobello. Adds Pellow, “It’s the right thing to do for the environment.”

Ishpeming’s is the only all-weather in-vessel composting system in Michi-
gan and one of just two like it nationwide. Dewatered cake and wood chips 
are mixed to reach a density of 29 to 34 pounds per cubic foot of material. 
Then the mix is allowed to “cook and cure” in the site-built insulated con-
crete vessels.

Temperature probes are inserted into the inside walls of each compost-
ing bay. The composting atmosphere is tightly enclosed, and the heavy, pres-
surized bay doors are opened with a special hydraulic system supplied as 
part of the technology. The doors are lifted onto an overhead track and slide 
from side to side to open the vessel completely and avoid damage to the door 
as material is unloaded.

The aeration components and control system are located at the backs of 
the vessels in an aeration hallway. Heat from the vessels keeps the hallway 
warm even in extreme cold. The control system closely monitors the process 
and, along with a unique aeration design, optimizes compost stabilization 
and pathogen reduction.

The material heats to 131 degrees F or higher for three straight days with 
no breaks to ensure the required pathogen reduction. The material must 
also maintain 113 degrees F for 14 nonconsecutive days to meet vector attrac-
tion reduction requirements. The total process takes about 50 days and 
yields a product that achieves Exceptional Quality (EQ) status.

A NUMBERS PERSON
Most wastewater professionals 

start out in the clean-water 
business and add management 
skills as they progress through 
[...]
• Effluent permit limits for CBOD and TSS are 30 mg/L annual 

average.
• Limits for fecal coliform are 200 cfu/100 mL annual average, 

500 cfu/100 mL weekly average, 800 cfu/100 mL daily maximum.
• The plant uses anaerobic digesters for biosolids stabilization.
• The plant dewaters biosolids on site; cake is trucked to landfill.
• The facility switched disinfection to sodium hypochlorite (12 

percent solution) from gas chlorine several years ago.
• The facility had no coliform excursions when using gas chlorine.
 Using the information from the meeting, the detective returned 

to his office to put the pieces of the puzzle together. Thinking back 
to the meeting, he recalled a question the operators asked the lab 
personnel: Where on the breakpoint curve are we?

 
THE CHLORINE RESIDUAL  
BREAKPOINT CURVE 

The breakpoint curve for residual chlorine is familiar to most all 
drinking water treatment plant operators, but not necessarily to 
wastewater operators. This is because most utilities that are required 
to provide chlorination disinfection to their public drinking water 
supply measure the residual as “free” chlorine residual. Providing 
free chlorine residual helps protect the public water supply from bac-

LAB DETECTIVE

Which Side of the Curve Am I On?
THE LAB DETECTIVE HELPS A CLEAN-WATER PLANT UNDERSTAND THE CHEMISTRY OF 
CHLORINE IN WATER AND CORRECT SEASONAL EXCURSIONS IN EFFLUENT COLIFORM

By Ron Trygar, CET

FIGURE 2: Chlorine residual breakpoint curve.

FIGURE 1: Empty chlorine contact tank showing iron-stained walls. 
The iron comes out of solution when in contact with an oxidizer like 
chlorine and adheres to the walls and tank bottom. It can be very  
difficult to remove.

terial contaminants by maintaining a strong acid that can kill most 
pathogenic organisms. 

Clean-water plant operators are normally required to maintain what 
is known as “total” chlorine residual, which may contain some free 
chlorine acid or not. One of the key factors in the kind of residual 
present in plant effluent is the amount of ammonia available. Let’s 
look at what happens when chlorine, water and ammonia get together. 

When the plant described above used gas chlorine, the disinfec-
tion chemistry was pretty straightforward. Gaseous chlorine is very 
soluble in water. Most all gas chlorinator units have a water feed that 
provides a vacuum when the water is forced through a venturi in the 
chlorine ejector. The vacuum sucks the gas chlorine from the bottle 
and allows it to dissolve rapidly in the feedwater, quickly forming 
hypochlorous (HOCl) and hydrochloric (HCl) acids. 

Of the two acids, the more powerful is the HOCl. HCl falls apart 
rapidly in the presence of water and forms H3O (hydronium) and Cl 
(chloride). The HOCl is thought to contain a nascent oxygen atom 
that is the actual oxidizer (killer) of bacteria. Once the strong chlo-
rine solution is formed after the ejector, the solution can be applied 
to the plant effluent.

Before any chlorine residual is seen, the applied chlorine reacts 
with any reducing agents that might be present in the effluent: 
organic material, dissolved iron or manganese, hydrogen sulfide and 
nitrite. Chlorine is very reactive: It readily oxidizes these reducing 
agents, and there is no residual seen at all (Figure 1). This is called 
chlorine demand, and it makes up the initial stage of the breakpoint 
chlorine curve (Figure 2, letter a).

 
AMMONIA INTERACTION 

After the chlorine demand has been met, the available chlorine 
begins reacting with any ammonia present. Most wastewater plants 
have ammonia entering with the influent wastewater, and some 
plants biologically remove or convert the ammonia as part of the 
treatment process. Treatment plants that use anaerobic digestion, 
including the facility described here, normally return supernatant 
from the secondary digester to the head of the plant, and this super-
natant contains high amounts of ammonia. 

Chlorine and ammonia bond together and make new com-
pounds called chloramines. The amount of chloramine 
and what type of chloramine depends on several fac-
tors; the amount of chlorine and ammonia, pH and tem-
perature of the water are just a few. 

There are three types of chloramine: monochlora-
mine, dichloramine and nitrogen tri-chloride (trichlora-
mine). As chlorine is fed into the water that contains 
ammonia, monochloramine is formed first, and dichlo-
ramine forms as chlorine dosage increases. Trichlora-
mine is not generally formed until the water pH drops 
significantly, to less than about pH 5. 

Monochloramine and dichloramine do have disin-
fecting capability but not as strong as HOCl. For HOCl to 
become present, we need to feed enough chlorine to overcome (oxi-
dize) the chloramines that were produced. On the breakpoint chlo-
rine residual curve in Figure 2, we would now be in the “curve part” 
between b and c. If we measure chlorine residual using the total chlo-
rine DPD reagent, we would now get a pink color, indicating that 
chlorine residual is present. If we use the DPD free chlorine reagent, 
we would still not see a pink color develop, since we have not yet 
reached the “breakpoint.” 

As monochloramine and then dichloramine increase with a ris-
ing chlorine feed, we reach the “hump” of the curve. At a certain ratio 
of chlorine and ammonia, the amount of chloramine starts to 
decrease, since the chlorine is destroying (oxidizing) the dichlora-
mine and monochloramine previously formed. The total chlorine 

residual using the DPD reagent would now be decreasing.
Dichloramine decomposes first, then monochloramine. We get to a 

certain point where the residual bottoms out, still giving a pink color 
with the DPD reagent, but a very low residual amount. You’ll notice on 
the breakpoint curve in Figure 2, letter c, that the residual line does 
not actually reach zero before hitting the breakpoint at letter d. This 
area is where chlorine residual might be found using the DPD resid-
ual reagent, but is not actually true chlorine residual. Any chlorine 
that interacted with organic material present in the water forms 
chloro-organic compounds, which 
interfere with the DPD reagent and 
create a pink color — a false residual 
value, sometimes called “nuisance 
residual.”

 
AFFECT OF PH 

As chlorine dosage continues to 
increase, we enter the zone after the 
theoretical breakpoint (Figure 2, letter 
d) where free chlorine residual is now 
seen with the DPD free chlorine resid-
ual reagent. For every milligram of 
chlorine dosed per liter, we get an 
equal amount of free chlorine residual, 
mg/L (letter e, Figure 2). 

The liquid’s pH value influences 
the type of chloramine present, as well 
as how much HOCl is produced. When 
effluent pH values are near 7.0, mono-
chloramine and dichloramine can 
exist together. The dichloramine tends 
to be the stronger of the two and favors 
lower pH values, while monochlora-
mine favors higher pH values. 

The facility in this situation had 
switched from gaseous chlorine to 
sodium hypochlorite (strong bleach solution) and began experienc-
ing problems certain times of the year. Sodium hypochlorite is usu-

ally about 12 to 15 percent available chlorine and is produced 
commercially for the water and wastewater industry. We find that the 
use of sodium hypochlorite tends to raise the pH of the liquid it is 
applied to; the sodium component is a high alkali metallic material. 

As pH values rise, the amount of available HOCl produced at the 
ejector decreases, and the amount of hypochlorite ion (OCl-) 
increases. The HOCl is the stronger of the two and is the chlorine 
species we like to have present for killing bacteria. The higher the 
pH, the lower the amount of HOCl, and the higher the OCl-. 

At pH 7, about 78 percent of the available chlorine is in the form 
of HOCl, and about 22 percent OCl-. At pH 8, just one pH unit higher, 
the available HOCl drops to about 22 percent, and the OCl- climbs to 
78 percent, essentially trading percentage places. 

FIGURE 3: Sodium hypochlorite feed 
pump for effluent disinfection. Draw-
down tube can be seen in background 
right side.

Think of the HOCl as shooting the pathogens with a .44 caliber 

bullet — one shot and it’s dead! Think of the OCl- as a .22 caliber 

bullet. It might take many more hits with the .22 to effectively 

kill the coliform bacteria. All bacteria have an external slime 

coating, or layer, that must be penetrated by the disinfectant  

to effectively kill the cell.

(Continued on page 47)



tpomag.com    November 2013   45

The discussion at the clean-water plant operators’ meeting was 
the same as before: How will we prevent fecal coliform excur-
sions this season? It seems to be a common topic at these 

meetings and normally comes up right before the change from sum-
mer to fall and spring to summer.

What could be causing the frequent out-of-compliance issues 
that only seem to occur in April and May, or October through 
November? The plant’s managers were weary of having to sit in 
county commission meetings and explain why the state had levied 
fines on the facility for noncompliance with permitted fecal coliform 
discharge limits.

The Lab Detective was on a training mission in a nearby county 
when he was asked to attend a meeting of operators and managers at 
a plant that was having problems meeting coliform limits. Always one 
to oblige, he arranged to be at the meeting.

 
GATHERING DATA 

The meeting between operating staff, laboratory personnel, plant 
managers and engineers was very interesting. The group tossed 

around many ideas about what to do in the coming season to main-
tain compliance and avoid costly fines and negative publicity. The 
detective gathered as much data as he could while listening to the 
banter across the conference room table. The data he gathered dur-
ing the discussion:

• The facility is designed for 20 mgd.
• The average daily flow rate during the excursions is 12 mgd.
• The plant is a complete-mix activated sludge facility, using dif-

fused aeration.
• There are no nitrogen or phosphorus limits in the discharge permit.
• The plant is required to monitor and report value for effluent 

total nitrogen. 
• Effluent permit limits for CBOD and TSS are 30 mg/L annual 

average.
• Limits for fecal coliform are 200 cfu/100 mL annual average, 

500 cfu/100 mL weekly average, 800 cfu/100 mL daily maximum.
• The plant uses anaerobic digesters for biosolids stabilization.
• The plant dewaters biosolids on site; cake is trucked to landfill.
• The facility switched disinfection to sodium hypochlorite (12 

percent solution) from gas chlorine several years ago.
• The facility had no coliform excursions when using gas chlorine.
 Using the information from the meeting, the detective returned 

to his office to put the pieces of the puzzle together. Thinking back 
to the meeting, he recalled a question the operators asked the lab 
personnel: Where on the breakpoint curve are we?

 
THE CHLORINE RESIDUAL  
BREAKPOINT CURVE 

The breakpoint curve for residual chlorine is familiar to most all 
drinking water treatment plant operators, but not necessarily to 
wastewater operators. This is because most utilities that are required 
to provide chlorination disinfection to their public drinking water 
supply measure the residual as “free” chlorine residual. Providing 
free chlorine residual helps protect the public water supply from bac-

LAB DETECTIVE

Which Side of the Curve Am I On?
THE LAB DETECTIVE HELPS A CLEAN-WATER PLANT UNDERSTAND THE CHEMISTRY OF 
CHLORINE IN WATER AND CORRECT SEASONAL EXCURSIONS IN EFFLUENT COLIFORM

By Ron Trygar, CET

FIGURE 2: Chlorine residual breakpoint curve.

FIGURE 1: Empty chlorine contact tank showing iron-stained walls. 
The iron comes out of solution when in contact with an oxidizer like 
chlorine and adheres to the walls and tank bottom. It can be very  
difficult to remove.

terial contaminants by maintaining a strong acid that can kill most 
pathogenic organisms. 

Clean-water plant operators are normally required to maintain what 
is known as “total” chlorine residual, which may contain some free 
chlorine acid or not. One of the key factors in the kind of residual 
present in plant effluent is the amount of ammonia available. Let’s 
look at what happens when chlorine, water and ammonia get together. 

When the plant described above used gas chlorine, the disinfec-
tion chemistry was pretty straightforward. Gaseous chlorine is very 
soluble in water. Most all gas chlorinator units have a water feed that 
provides a vacuum when the water is forced through a venturi in the 
chlorine ejector. The vacuum sucks the gas chlorine from the bottle 
and allows it to dissolve rapidly in the feedwater, quickly forming 
hypochlorous (HOCl) and hydrochloric (HCl) acids. 

Of the two acids, the more powerful is the HOCl. HCl falls apart 
rapidly in the presence of water and forms H3O (hydronium) and Cl 
(chloride). The HOCl is thought to contain a nascent oxygen atom 
that is the actual oxidizer (killer) of bacteria. Once the strong chlo-
rine solution is formed after the ejector, the solution can be applied 
to the plant effluent.

Before any chlorine residual is seen, the applied chlorine reacts 
with any reducing agents that might be present in the effluent: 
organic material, dissolved iron or manganese, hydrogen sulfide and 
nitrite. Chlorine is very reactive: It readily oxidizes these reducing 
agents, and there is no residual seen at all (Figure 1). This is called 
chlorine demand, and it makes up the initial stage of the breakpoint 
chlorine curve (Figure 2, letter a).

 
AMMONIA INTERACTION 

After the chlorine demand has been met, the available chlorine 
begins reacting with any ammonia present. Most wastewater plants 
have ammonia entering with the influent wastewater, and some 
plants biologically remove or convert the ammonia as part of the 
treatment process. Treatment plants that use anaerobic digestion, 
including the facility described here, normally return supernatant 
from the secondary digester to the head of the plant, and this super-
natant contains high amounts of ammonia. 

Chlorine and ammonia bond together and make new com-
pounds called chloramines. The amount of chloramine 
and what type of chloramine depends on several fac-
tors; the amount of chlorine and ammonia, pH and tem-
perature of the water are just a few. 

There are three types of chloramine: monochlora-
mine, dichloramine and nitrogen tri-chloride (trichlora-
mine). As chlorine is fed into the water that contains 
ammonia, monochloramine is formed first, and dichlo-
ramine forms as chlorine dosage increases. Trichlora-
mine is not generally formed until the water pH drops 
significantly, to less than about pH 5. 

Monochloramine and dichloramine do have disin-
fecting capability but not as strong as HOCl. For HOCl to 
become present, we need to feed enough chlorine to overcome (oxi-
dize) the chloramines that were produced. On the breakpoint chlo-
rine residual curve in Figure 2, we would now be in the “curve part” 
between b and c. If we measure chlorine residual using the total chlo-
rine DPD reagent, we would now get a pink color, indicating that 
chlorine residual is present. If we use the DPD free chlorine reagent, 
we would still not see a pink color develop, since we have not yet 
reached the “breakpoint.” 

As monochloramine and then dichloramine increase with a ris-
ing chlorine feed, we reach the “hump” of the curve. At a certain ratio 
of chlorine and ammonia, the amount of chloramine starts to 
decrease, since the chlorine is destroying (oxidizing) the dichlora-
mine and monochloramine previously formed. The total chlorine 

residual using the DPD reagent would now be decreasing.
Dichloramine decomposes first, then monochloramine. We get to a 

certain point where the residual bottoms out, still giving a pink color 
with the DPD reagent, but a very low residual amount. You’ll notice on 
[...]
especially at pressures greater than 4.5 psig. 
Multiple horsepower options are available. 
Standard motors are suitable for use with vari-
able-frequency drives so that blowers can operate at lower speeds to 
minimize power consumption. Compact design and low noise allow 
them to be installed without large acoustical enclosures. 262/268-0180; 
www.fpz.com.

 
MULTISTAGE  
CENTRIFUGAL BLOWER

Multistage Centrifugal Blowers from 
Hoffman & Lamson, Gardner Denver 
Products, are designed for water and 

wastewater treatment applications 
requiring continuous low-noise 
operation with minimal mainte-
nance. Primarily used for aeration 

and aerobic digestion, they can be throttled via an inlet butterfly valve for 
controlling dissolved oxygen concentrations in wastewater. Exhausters 
can also be used in sludge digestion to exhaust the digester gases, for 
channel aeration and in filter backwash applications. 866/238-6393; 
www.hoffmanandlamson.com.

 
MULTI-STAGE CENTRIFUGAL BLOWER SYSTEM

Multi-stage centrifugal blower systems from Universal Blower Pac are 
optimized for energy efficiency, and use DC motors with variable-speed 
controllers and Hibon-Ingersoll Rand Performer/High Performance 
series multi-stage centrifugal blowers. They include total process control 

and acoustical enclosures. The opti-
mized systems can be combined with 
EE-PAC high-efficiency screw blower 
systems for widely fluctuating process 
demands. Models are capable of airflow 
to 34,000 cfm and a pressure rise of 16 
psig. 317/773-7256; www.universal 
blowerpac.com.

 

 
Gates

 
CAST-IRON SLIDE GATE 

Cast-iron slide gates from Hydro Gate control 
the flow of fluid through openings under a face 
or seating head or under a back or unseating 
head. With a full-width dovetail seating surface, 

the intersection of faces at the four corners is 
metal-to-metal and does not require fasteners 
or brazing. This ensures a positive, accurate 

attachment of seating faces, eliminating leakage. Offered in square, 
rectangular or round flanges, gates use vertical and horizontal ribs 
to provide strength to meet the required design heads. 800/678-
8228; www.hydrogate.com.

 

 
Waste Elimination

 
ORGANIC MATERIAL  
ELIMINATING COMPOUND

PX-109 from Byo-Gon is a nontoxic, 
noncorrosive, and 100 percent organic 
and biodegradable material for elimi-
nating grease, odor and hydrogen sul-
fide from lagoons and sewage systems. 
As a stimulant to enzymatic activity at the cellular level, it promotes 
rapid cell growth and consumption of organic material. ATP mea-
surement technology proves increased microbial performance in all 
applications. 800/580-5509; www.byogon.com.

 

 
Lagoons/Lagoon Components

 
LAGOON  
UTILITY BARGE

The Utility Service Barge 
from American Pleasure Prod-
ucts provides a safe work envi-
ronment when working on the 
water. The 8- by 12-foot plat-
form has high stability and flo-
tation using two 12-foot by 
23-inch-diameter pontoons. This 
barge is suited for servicing wastewater treatment ponds and lagoons 
and includes aluminum frame construction with stainless steel hard-
ware. The deck is covered with a nonslip nickel-plate vinyl for stabil-
ity and easy cleaning. A heavy-duty protective handrail is included. A 
heavy-duty outboard motor mount for small gasoline or electric 
motors is provided for maneuverability. Options include a 1,000-
pound lifting crane. 989/685-2697; www.aquacycleusa.com.

Utility Service Barge from 
American Pleasure Products

ZG Series aeration blowers 
from Eurus Blower

Cast-iron slide gates 
from Hydro Gate

Multistage Centrifugal Blowers  
from Hoffman & Lamson,  
Gardner Denver Products

PX-109 biological 
treatment from Byo-GonK Series regenerative 

blowers from FPZ

H Series regenerative blowers 
from All-Star Products

Centrifugal blower systems 
from Universal Blower Pac



50     TREATMENT PLANT OPERATOR

BIOMASS CARRIER  
MBBR SYSTEM

BioSphere moving bed biological sys-
tems from Siemens Water Technologies 
incorporate a biomass carrier to provide a 
protected, high-surface-area environment 
for biofilm growth. The result is a 
system capacity increase of 200 per-
cent or more while ensuring compli-
ance with permit limits, within the existing plant footprint. It is suited 
for plant upgrades, retrofits or expansions of municipal and industrial 
wastewater treatment plants. It can achieve BOD5 to less than 5.0 mg/L 
and enhanced nutrient removal of total nitrogen to less than 3.0 mg/L. 
866/926-8420; www.water.siemens.com.

 

 
MBRs

 
MBR SCREEN 

The Rotamat RPPS STAR center-feed drum 
screen from Huber Technology uses a 1 mm or 2 
mm pleated perforated plate geometry that 
enables the screen to increase throughput by 25 

percent, allowing for a smaller foot-
print. The folded screen provides 
additional stiffness, critical to larger 

drum designs. 704/990-2055; www.huberforum.net.
 

MEMBRANE  
BIOREACTOR SYSTEM

The TITAN MBR membrane 
bioreactor from Smith & Loveless 
is for industrial, municipal and 
onsite applications. Designed with 
a small footprint, its flow capaci-
ties range from 5,000 gpd to 3 
mgd. The system uses submerged 
S&L Flat-Plate membrane technology, which results in high-quality 
treatment, a long-lasting design and minimal operational requirements. 
Membranes are cleaned in place, requiring less chemicals, equipment 
and operator time. 800/898-9122; www.smithandloveless.com.

 
 

Membrane/Media Filters
 

DUAL-TREATMENT SYSTEM 
The Aqua BioMax dual-treatment system 

from Aqua-Aerobic Systems combines rotating 
biological contactor technology and cloth media 
filtration. It uses vertically mounted, closely 
spaced RBC disks, providing a large surface area 
for biofilm growth. The disks are 40 percent 
submerged and rotate out of the wastewater to 
provide aeration for efficient BOD removal and 
nitrification. A cloth media drum filter follows 

the RBC to collect and remove biological solids before effluent dis-
charge. Features include low energy consumption, reduced mainte-
nance and operator attention, a small footprint, low installation costs 
and a preassembled plant with integrated control panel. It is designed 
for low flow applications (up to 100,000 gpd). 800/940-5008; www.
aqua-aerobic.com.

PORTABLE SLUDGE BLANKET 
LEVEL DETECTOR 

The Sludge Gun handheld sludge blanket 
level detector from Markland Specialty Engi-
neering measures sludge interface levels in 
clarifiers, tanks and lagoons and helps to pro-
vide sludge level profiles. It allows users to 
eliminate unnecessary pumping or dredg-
ing and maintain preferred sludge bed 
depth. It uses high-intensity infrared light 
to detect concentrations from light flocs to thick blankets. As the sensor 
is lowered, it emits an audible tone that varies in volume and pitch 
depending on the density of solids. Sludge blanket and the overlying 
cloudy layer are located by observing depth markers on the cable. It is 
compact, weatherproof and convenient for boats or catwalks. 855/873-
7791; www.sludgecontrols.com.

 
 

MBBRs
 

HIGH-STRENGTH  
MBBR SYSTEM 

PuraMax from Anua can pretreat 
a variety of waste streams. It is a mov-
ing bed biological reactor (MBBR) 
suitable for high-strength waste pre-

treatment. After a primary tank, biological 
treatment is achieved through an attached 

growth process. Recycled plastic biocarriers suspended in the tank, pro-
vide a large surface area for bacteria to attach and grow. An aeration grid 
supplies oxygen to the biofilm, along with the mixing energy required to 
keep the biocarriers suspended throughout the tank. Biosolids are natu-
rally sloughed off the biocarriers and flow by gravity to a clarifier. 
336/547-9338; www.anua-us.com.

 
HIGH-DENSITY BACTERIA  
MBBR PROCESS

The ActiveCell MBBR process from Headworks 
International uses thousands of polyethylene biofilm 
carriers operating in mixed motion within an aerated 
wastewater treatment basin. Each piece of media 
increases productivity by providing protected surface 
area to support the growth of heterotrophic 
and autotrophic bacteria within its cells. 
877/647-6667; www.headworksintl.com.

 
HIGH-AMMONIA MBBR SYSTEM

ANITA Mox from Kruger USA is a MBBR solution for 
treating wastewater streams with high ammonia concen-
trations (500-1,000 mg/L). Treatment plant sidestreams 
from dewatering of anaerobically digested sludge are a 
prime application. The process can remove nitrogen 
from these streams with only 40 percent of the aeration 

demand of conventional nitrification and 
without supplemental carbon addition. Con-
tinuous aeration control creates conditions 

for ammonia oxidizing and anammox bacteria to operate simultaneously 
in the biofilm of a single-stage reactor. 919/677-8310; www.kruger 
usa.com.

product focus Wastewater Treatment Systems

(continued)

BioSphere MBBR from Siemens 
Water Technologies

TITAN MBR membrane bioreactor 
from Smith & Loveless

Sludge Gun detector  
from Markland  

Specialty Engineering

PuraMax MBBR system  
from Anua

ActiveCell MBBR  
process from  

Headworks International

ANITA Mox MBBR solution 
from Kruger USA

Aqua BioMax dual- 
treatment system from 
Aqua-Aerobic Systems

Rotamat RPPS STAR drum screen 
from Huber Technology



BIOMASS CARRIER  
MBBR SYSTEM

BioSphere moving bed biological sys-
tems from Siemens Water Technologies 
incorporate a biomass carrier to provide a 
protected, high-surface-area environment 
for biofilm growth. The result is a 
system capacity increase of 200 per-
cent or more while ensuring compli-
ance with permit limits, within the existing plant footprint. It is suited 
for plant upgrades, retrofits or expansions of municipal and industrial 
wastewater treatment plants. It can achieve BOD5 to less than 5.0 mg/L 
and enhanced nutrient removal of total nitrogen to less than 3.0 mg/L. 
866/926-8420; www.water.siemens.com.

 

 
MBRs

 
MBR SCREEN 

The Rotamat RPPS STAR center-feed drum 
screen from Huber Technology uses a 1 mm or 2 
mm pleated perforated plate geometry that 
enables the screen to increase throughput by 25 

percent, allowing for a smaller foot-
print. The folded screen provides 
additional stiffness, critical to larger 

drum designs. 704/990-2055; www.huberforum.net.
 

MEMBRANE  
BIOREACTOR SYSTEM

The TITAN MBR membrane 
bioreactor from Smith & Loveless 
is for industrial, municipal and 
onsite applications. Designed with 
a small footprint, its flow capaci-
ties range from 5,000 gpd to 3 
mgd. The system uses submerged 
S&L Flat-Plate membrane technology, which results in high-quality 
treatment, a long-lasting design and minimal operational requirements. 
Membranes are cleaned in place, requiring less chemicals, equipment 
and operator time. 800/898-9122; www.smithandloveless.com.

 
 

Membrane/Media Filters
 

DUAL-TREATMENT SYSTEM 
The Aqua BioMax dual-treatment system 

from Aqua-Aerobic Systems combines rotating 
biological contactor technology and cloth media 
filtration. It uses vertically mounted, closely 
spaced RBC disks, providing a large surface area 
for biofilm growth. The disks are 40 percent 
submerged and rotate out of the wastewater to 
provide aeration for efficient BOD removal and 
nitrification. A cloth media drum filter follows 

the RBC to collect and remove biological solids before effluent dis-
charge. Features include low energy consumption, reduced mainte-
nance and operator attention, a small footprint, low installation costs 
and a preassembled plant with integrated control panel. It is designed 
for low flow applications (up to 100,000 gpd). 800/940-5008; www.
aqua-aerobic.com.

PORTABLE SLUDGE BLANKET 
LEVEL DETECTOR 

The Sludge Gun handheld sludge blanket 
level detector from Markland Specialty Engi-
neering measures sludge interface levels in 
clarifiers, tanks and lagoons and helps to pro-
vide sludge level profiles. It allows users to 
eliminate unnecessary pumping or dredg-
ing and maintain preferred sludge bed 
depth. It uses high-intensity infrared light 
to detect concentrations from light flocs to thick blankets. As the sensor 
is lowered, it emits an audible tone that varies in volume and pitch 
depending on the density of solids. Sludge blanket and the overlying 
cloudy layer are located by observing depth markers on the cable. It is 
compact, weatherproof and convenient for boats or catwalks. 855/873-
7791; www.sludgecontrols.com.

 
 

MBBRs
 

HIGH-STRENGTH  
MBBR SYSTEM 

PuraMax from Anua can pretreat 
a variety of waste streams. It is a mov-
ing bed biological reactor (MBBR) 
suitable for high-strength waste pre-

treatment. After a primary tank, biological 
treatment is achieved through an attached 

growth process. Recycled plastic biocarriers suspended in the tank, pro-
vide a large surface area for bacteria to attach and grow. An aeration grid 
supplies oxygen to the biofilm, along with the mixing energy required to 
keep the biocarriers suspended throughout the tank. Biosolids are natu-
rally sloughed off the biocarriers and flow by gravity to a clarifier. 
336/547-9338; www.anua-us.com.

 
HIGH-DENSITY BACTERIA  
MBBR PROCESS

The ActiveCell MBBR process from Headworks 
International uses thousands of polyethylene biofilm 
carriers operating in mixed motion within an aerated 
wastewater treatment basin. Each piece of media 
increases productivity by providing protected surface 
area to support the growth of heterotrophic 
and autotrophic bacteria within its cells. 
877/647-6667; www.headworksintl.com.

 
HIGH-AMMONIA MBBR SYSTEM

ANITA Mox from Kruger USA is a MBBR solution for 
treating wastewater streams with high ammonia concen-
trations (500-1,000 mg/L). Treatment plant sidestreams 
from dewatering of anaerobically digested sludge are a 
prime application. The process can remove nitrogen 
from these streams with only 40 percent of the aeration 

demand of conventional nitrification and 
without supplemental carbon addition. Con-
tinuous aeration control creates conditions 

for ammonia oxidizing and anammox bacteria to operate simultaneously 
in the biofilm of a single-stage reactor. 919/677-8310; www.kruger 
usa.com.

product focus Wastewater Treatment Systems

(continued)

BioSphere MBBR from Siemens 
Water Technologies

TITAN MBR membrane bioreactor 
from Smith & Loveless

Sludge Gun detector  
from Markland  

Specialty Engineering

PuraMax MBBR system  
from Anua

ActiveCell MBBR  
process from  

Headworks International

ANITA Mox MBBR solution 
from Kruger USA

Aqua BioMax dual- 
treatment system from 
Aqua-Aerobic Systems

Rotamat RPPS STAR drum screen 
from Huber Technology



52     TREATMENT PLANT OPERATOR

Nutrient Removal
 

CLEANING SYSTEM
The Weir-Wolf automated cleaning 

system from the Ford Hall Company is a 
stainless steel spring-loaded brush system 
for use on primary clarifiers, secondary 
clarifiers and thickeners, whether domed, 
covered or open to the elements. The system increases clarifier/thick-
ener efficiency and improves performance of UV disinfection, screens 
and other downstream systems. It uses the existing skimmer with neg-
ligible increase in energy usage, amp or draw, and is a shovel-ready ret-
rofit to existing clarifiers. 859/624-1077; www.weir-wolf.com.

 
PHOSPHORUS CONTROL MODULE

The RTC101-P real-time control module for phos-
phorus from Hach Company continually monitors 
phosphorus levels and adjusts chemical dosing. The 
system responds automatically to load changes. 
The operator sets the desired effluent phospho-
rus value. 800/227-4224; www.hach.com.

 
AMMONIA REDUCTION SOLUTION

Ammonia Guarde from Martech Research is a natural, biodegradable, 
microbial product designed to reduce ammonia. The blend helps to reduce 
phosphorus, nitrate/nitrites and COD. A feed pump can be used to intro-
duce the product. 803/428-2000; www.martechresearch.com.

 
GAS BOOSTER SKID PACKAGE

Custom-designed skid packages for digester gas 
boosting from Spencer Turbine Company include 

a multistage centrifugal, stainless steel blower with 
anodized aluminum impellers. The explosion-

proof motor is inside the blower casing, where 
it is cooled by the digester gas flow. The 
hermetic design has zero leakage for clean, 
odor-free delivery. Packages are delivered 
as turnkey modules. All components are 

interconnected and mounted on one skid. Each package has a control 
panel, isolation valves and other customized components such as inter-
coolers, aftercoolers, filters and separators. They handle pressures to 
5.5 psig, volumes to 7,000 icfm and power to 150 hp. 800/232-4321; 
www.spencerturbine.com.

 
 

SBRs
 

ONE-TANK SBR SYSTEM 
The Sequence Batch Reactor (SBR) 

system from Nijhuis Water Technology 
completes all operations in one tank. 
Technicians can discharge batch volume 
in two to three hours per day. The system 
is suited for nitrification, denitrification and phosphorus removal, is 
easy to operate, and can handle flow and strength variations. The 
mainly soluble matter is removed by biological treatment. The system 
typically consists of a selector and an SBR tank with aeration, denitrifi-
cation (if applicable), settling and discharge. The aerobic biological 
treatment process requires air, typically via fine-bubble bottom or sur-
face aeration. The aeration is controlled by an oxygen measurement in 
the SBR tank. 312/300-4101; www.nijhuis-water.com.   

WATER TREATMENT 
PLANT

The Trident HS package 
water treatment plant from WesT-
ech Engineering provides multi-
barrier protection for difficult- 
to-treat waters. It consists of 
packaged high-rate settling, adsorption clarification, mixed media filtra-
tion and optional UV disinfection. This allows it to handle very high tur-
bidity and solids loading and achieve TOC reductions of up to 70 percent 
or more, all with a nearly 50 percent reduction in waste production. 
801/265-1000; www.westech-inc.com.

 

 
Mixers

 
HYBRID MIXER 

The Amaprop 1000 hybrid mixer from KSB 
is engineered for biogas production, combin-
ing an agitator with the turbulence generation 
of a traditional mixer. It is optimized for each 
mixing task to ensure a specific flow volume. Use of multiple, properly 
positioned mixing units, each of which processes the reduced, diluted 
material created by other units, can help to prevent short circuiting flow 
paths. 804/222-1818; www.ksbusa.com.

 
ELECTRIC MIXER

The GridBee GF Series electric mixer 
from Medora Corporation can displace 
30 to 50 hp of surface aerator mixing. It 
allows the aeration system to be dialed 
back to provide only the needed DO. 
At electric rates 10 cents per kWh, sav-
ings per mixer are about $750,000 over 
25 years. 866/437-8076; http://waste 
water.medoraco.com.

 
IMPELLER-SHAFT ASSEMBLY

The Lightnin Clean Edge impeller-shaft 
assembly from SPX Flow Technology is for use 
where a non-ragging mixer impeller is indi-
cated or needed. It sheds all fibrous debris while 
delivering high hydrofoil impeller performance. It 
includes a shaft guard design that elimi-
nates buildup. No part of the wetted parts 
is a rag-collector. 800/252-5200; www.
spxft.com.

 
VERTICAL PROPELLER MIXER

The Turbo Mixer propeller mixer from Vaughan Company 
is mounted vertically inside an 18-inch elbow. It can mix a 
pit with only one foot of liquid above the floor and incor-

porates an upper cutter above the propeller to stop wrapping 
and fibrous material binding and to protect the mechanical 
seal. It can be belt- or gearbox driven and can be used in 
anoxic zones, oxidation ditches and mixed liquor applica-

tions. 360/249-4042; www.chopper 
pumps.com.

product focus Wastewater Treatment Systems

Lightnin Clean Edge  
impeller-shaft assembly  

from SPX Flow Technology

Trident HS package water treatment  
plant from WesTech Engineering

GridBee GF Series electric mixer 
from Medora Corporation

Sequence Batch Reactor 
(SBR) system from  

Nijhuis Water Technology

Skid packages for digester 
gas boosting from Spencer 

Turbine Company

Turbo Mixer propeller mixer 
[...]
At its dairy processing facility in LeSueur, Minn., Davisco Foods produces 

200,000 pounds of cheese, two tanker loads of cream and about 1.7 million 
pounds of whey each day. The wastewater treatment plant operates best 
when dissolved oxygen levels are 2 mg/L. Three multi-stage centrifugal blow-
ers introduce the air. However, DO levels exceeded the target, consuming 
more electricity than necessary.

 Solution
Adding an Atlas Copco ZS rotary screw blower with variable-

speed drive provided capacity flexibility. DO levels are maintained close to 
target. Davisco runs two 
multistage centrifugal blow-
ers at 100 percent output 
(peak efficiency) and trims 
the additional flow require-
ments with the blower.

 
Davisco achieves a 

target DO setpoint and 
uses substantially less 
electricity. In the first sev-
eral weeks, a 36 percent reduction in electricity usage was observed. 
Davisco projects average annual energy savings in excess of 20 percent. 
866/546-3588; www.efficiencyblowers.com.

Corrosion-resistant products meet  
safety concerns

Problem
The City of San Miguel Cuyutlan in Jalisco, Mexico, needed fiberglass 

reinforced plastic products throughout the wastewater treatment facility to 
withstand high exposure to sulfur vapors.

 Solution
The plant team chose 

Fibergrate Composite 
Structures. The products 
offer durability, low mainte-
nance and corrosion-resis-
tance. The company provided 
Dynarail handrail, platforms 
using molded grating, stair 
treads and Dynaform struc-
tural components. Fibergrate 
products are lightweight for 
easier installation and offer 
slip resistance. 

 

Seeing the success of this project, the State of Jalisco and another 
nearby state decided to use Fibergrate for wastewater treatment plant 
projects. 800/527-4043; www.fibergrate.com.

 

 

City turns to integral sludge reduction  
system to meet strict BNR limits

Problem
The sequencing batch reactor process in Hilliard, Fla., could not consis-

tently meet strict biological nutrient removal effluent limits due to high TKN 
loading and high infiltration. The treatment plant also did not have adequate 
sludge storage and handling.  

 Solution
The city upgraded the plant to a Fluidyne Corp. ISAM (Integrated 

Surge Anoxic Mix) process with integral sludge reduction, built-in flow 
equalization, aeration and clar-
ification, all in one process. 
The plant used the existing 
SBR basin as an integral part of 
the process, allowing a 50 per-
cent increase in rated plant 
capacity while minimizing con-
struction costs. 

 

The city meets all efflu-
ent limits of 3 mg/L TN, 5 
mg/L BOD, 5 mg/L TSS and 0.2 mg/L phosphorus, while handling high 
peak organic and hydraulic loads. The system also substantially reduced 
biosolids and increased the solids content to up to 12 percent. 319/266-
9967; www.fluidynecorp.com.

case studies WASTEWATER TREATMENT SYSTEMS

By Craig Mandli

RESULT

RESULT

(continued)Specially designed covers provide  
solution for odor issue

Problem
A series of events and conditions caused the Bridgeport (Conn.) Water 

Pollution Control Authority treatment plant to develop a significant odor 
problem. Neighbors in condominiums and industrial/commercial operations 
complained.

 Solution
Management studied the problem, identified odor sources, evaluated 

solutions and chose to cap-
ture and treat odors using 
specially designed covers to 
capture odorous offgas and 
a carbon system to treat the 
odors. Geomembrane 
Technologies provided 
retractable, structur-
ally supported covers 
over the plant’s influent 
channel and primary clarifi-
ers. A durable coated fabric 
cover is tensioned over a series of low-profile aluminum arches. The covers 
are gas-tight but can be quickly disconnected and retracted for access to tank 
internals. Rainwater automatically drains off the covers. 

 

This solution met the plant’s requirements. Odors were controlled, 
budgets were met and the covers were installed with the primary clari-
fiers remaining in service. 506/449-0993; www.gticovers.com.

City turns to pulse pumps to remove  
treatment plant grit 

Problem 
The 8.75 mgd wastewater treatment plant in Carrollton, Ga., was paying 

electricity and labor costs to operate eight continuously running conven-
tional airlift pumps in the dual grit removal chambers. Each year plant oper-
ators had to bypass and drain the two chambers, removing up to 10 tons of 
built-up grit with buckets and shovels.

 Solution
Officials looked at replacing the con-

ventional airlift pumps with Pulse 
Pumps from Geyser Pump Tech 
LLC. to maximize utilization of an exist-
ing grit classifier and portable tote dump 
containers. Operators retrofitted the grit 
chambers with eight 4-inch GHP units. 
The suction force of the airlift increased, 
and bigger grit was removed. There were 
no changes in local control panels or in 
programming of the plant’s control 
system.

The pumps now run for 20 minutes 
per day and use a 15 hp blower versus a 50 hp blower that had run con-
tinuously to drive the old airlift pumps. Grit from the basins is pumped 
and separated and full containers are hauled once every two weeks. The 
basins operate reliably, saving the city $33,000 in electricity and $8,600 
in labor per year. 614/398-0960; www.geyserpulsepumps.com. 



tpomag.com    November 2013   55

CIRCULAR 
CLARIFIER DRIVES

Direct From Factory
Aurora, IL USA

www.mcnishcorp.com

!

Transform your cleaning 
system with the new

RESULT

RESULT

RESULT
RESULT

Turbo blower leads to energy efficiency

Problem
Lakota Wastewater Treatment Plant in Lakehaven Utility District, Wash., 

sought to address rising energy costs and aging equipment. The 17-year-old 
250 and 350 hp positive displacement blowers used for secondary treatment 
were noisy and inefficient and did not provide operational flexibility. Because 
the 250 hp blower could not meet low-flow aeration requirements, plant 
operators had to turn on the 350 hp blower, 
increasing power consumption. 

 Solution
 In 2008, the plant replaced the 250 hp 

blower with an NX300 300 hp high-
speed turbo blower from APG-Neu-
ros. The project was eligible for an Energy 
Grant from Puget Sound Energy (PSE). 
After thorough review of the estimated 
energy savings, PSE agreed to finance 70 
percent of the project capital cost, provid-
ing a $156,000 grant. 

 
The turbo blower saved more than 

$86,000 per year in power consumption 
(at 7.5 cents per kWh), resulting in a 16-month payback. The blower can 
accommodate the plant’s entire flow, eliminating the need to run the 
350 hp blower. 866/592-9482; www.apg-neuros.com.

 
 

Rotary screw blower keeps DO levels down

Problem
At its dairy processing facility in LeSueur, Minn., Davisco Foods produces 

200,000 pounds of cheese, two tanker loads of cream and about 1.7 million 
pounds of whey each day. The wastewater treatment plant operates best 
when dissolved oxygen levels are 2 mg/L. Three multi-stage centrifugal blow-
ers introduce the air. However, DO levels exceeded the target, consuming 
more electricity than necessary.

 Solution
Adding an Atlas Copco ZS rotary screw blower with variable-

speed drive provided capacity flexibility. DO levels are maintained close to 
target. Davisco runs two 
multistage centrifugal blow-
ers at 100 percent output 
(peak efficiency) and trims 
the additional flow require-
ments with the blower.

 
Davisco achieves a 

target DO setpoint and 
uses substantially less 
electricity. In the first sev-
eral weeks, a 36 percent reduction in electricity usage was observed. 
Davisco projects average annual energy savings in excess of 20 percent. 
866/546-3588; www.efficiencyblowers.com.

Corrosion-resistant products meet  
safety concerns

Problem
The City of San Miguel Cuyutlan in Jalisco, Mexico, needed fiberglass 

reinforced plastic products throughout the wastewater treatment facility to 
withstand high exposure to sulfur vapors.

 Solution
The plant team chose 

Fibergrate Composite 
Structures. The products 
offer durability, low mainte-
nance and corrosion-resis-
tance. The company provided 
Dynarail handrail, platforms 
using molded grating, stair 
treads and Dynaform struc-
tural components. Fibergrate 
products are lightweight for 
easier installation and offer 
slip resistance. 

 

Seeing the success of this project, the State of Jalisco and another 
nearby state decided to use Fibergrate for wastewater treatment plant 
projects. 800/527-4043; www.fibergrate.com.

 

 

City turns to integral sludge reduction  
system to meet strict BNR limits

Problem
The sequencing batch reactor process in Hilliard, Fla., could not consis-

tently meet strict biological nutrient removal effluent limits due to high TKN 
loading and high infiltration. The treatment plant also did not have adequate 
sludge storage and handling.  

 Solution
The city upgraded the plant to a Fluidyne Corp. ISAM (Integrated 

Surge Anoxic Mix) process with integral sludge reduction, built-in flow 
equalization, aeration and clar-
ification, all in one process. 
The plant used the existing 
SBR basin as an integral part of 
the process, allowing a 50 per-
cent increase in rated plant 
capacity while minimizing con-
struction costs. 

 

The city meets all efflu-
ent limits of 3 mg/L TN, 5 
mg/L BOD, 5 mg/L TSS and 0.2 mg/L phosphorus, while handling high 
peak organic and hydraulic loads. The system also substantially reduced 
biosolids and increased the solids content to up to 12 percent. 319/266-
9967; www.fluidynecorp.com.

case studies WASTEWATER TREATMENT SYSTEMS

By Craig Mandli

RESULT

RESULT

(continued)Specially designed covers provide  
solution for odor issue

Problem
A series of events and conditions caused the Bridgeport (Conn.) Water 

Pollution Control Authority treatment plant to develop a significant odor 
problem. Neighbors in condominiums and industrial/commercial operations 
complained.

 Solution
Management studied the problem, identified odor sources, evaluated 

solutions and chose to cap-
ture and treat odors using 
specially designed covers to 
capture odorous offgas and 
a carbon system to treat the 
odors. Geomembrane 
Technologies provided 
retractable, structur-
ally supported covers 
over the plant’s influent 
channel and primary clarifi-
ers. A durable coated fabric 
cover is tensioned over a series of low-profile aluminum arches. The covers 
are gas-tight but can be quickly disconnected and retracted for access to tank 
internals. Rainwater automatically drains off the covers. 

 

This solution met the plant’s requirements. Odors were controlled, 
budgets were met and the covers were installed with the primary clari-
fiers remaining in service. 506/449-0993; www.gticovers.com.

City turns to pulse pumps to remove  
treatment plant grit 

Problem 
The 8.75 mgd wastewater treatment plant in Carrollton, Ga., was paying 

electricity and labor costs to operate eight continuously running conven-
tional airlift pumps in the dual grit removal chambers. Each year plant oper-
ators had to bypass and drain the two chambers, removing up to 10 tons of 
built-up grit with buckets and shovels.

 Solution
Officials looked at replacing the con-

ventional airlift pumps with Pulse 
Pumps from Geyser Pump Tech 
LLC. to maximize utilization of an exist-
ing grit classifier and portable tote dump 
containers. Operators retrofitted the grit 
chambers with eight 4-inch GHP units. 
The suction force of the airlift increased, 
and bigger grit was removed. There were 
no changes in local control panels or in 
programming of the plant’s control 
system.

The pumps now run for 20 minutes 
per day and use a 15 hp blower versus a 50 hp blower that had run con-
tinuously to drive the old airlift pumps. Grit from the basins is pumped 
and separated and full containers are hauled once every two weeks. The 
basins operate reliably, saving the city $33,000 in electricity and $8,600 
in labor per year. 614/398-0960; www.geyserpulsepumps.com. 



56     TREATMENT PLANT OPERATOR

RESULT

RESULT

RESULT

RESULT

Pretreatment system combats oily wastewater 

Problem
The Metaldyne aluminum die casting plant in Twinsburg, Ohio, produces 

aluminum valve body castings. A specially formulated die lubricant (oil and 
water emulsion) helps control the die temperature and facilitates the removal 
of castings during part ejection. However, oil from the die lubricant and gly-
col from the hydraulic fluid combined created a wastewater treatment chal-
lenge. The plant installed a membrane bioreactor (MBR) system to consume 
the glycol, but the membranes could not handle the oil and grease and 
became clogged within three weeks.  

 
Solution

Koch Membrane Systems installed a KONSOLIDATOR 150 
industrial wastewater system with FEG PLUS tubular ultrafiltration 
membranes to pretreat MBR feedwater. Because of its ability to handle 
extremely high suspended 
solids and allow for 
mechanical cleaning, the 
system fits oily wastewater 
applications. The system 
removes solids and con-
centrates the waste 25 
times, equivalent to a 96 
percent reduction in water 
content. 

 

Removal of the sol-
ids enabled the bioreac-
tor process to work smoothly. Wide variations in MBR permeate COD 
levels ranging from 1,500 to 12,000 mg/L were reduced to 30 to 300 
mg/L. Offsite disposal of bioreactor waste was reduced, saving $228,000 
per year. 888/677-5624; www.kochmembrane.com.

 
 

MBR activated sludge system saves  
treatment expenses

Problem
Abbyland Foods Inc. in Abbotsford, Wis., sought to increase production 

without overloading the city wastewater treatment plant. The city asked for 
funds from Abbyland to upgrade the plant to accommodate the increased 
production. In 2008 alone, Abbyland spent 
more than $1.1 million treating wastewater 
through the city plant.

 
Solution

MSB Corporation proposed a 
membrane bioreactor-based return 
activated sludge system with direct 
discharge.

 

The company saved more than $750,000 
on wastewater treatment. The city avoided 
capital expansion, saving residents’ tax 
dollars. Effluent permit limits were met, including lower phosphorus 
limits. 920/759-1100; www.msbenvironmental.com.

Nutrient recovery removes struvite

Problem
Since starting biological phosphorus removal, the H.M. Weir Wastewater 

Treatment Plant City in Saskatoon, Saskatchewan, Can., was seeing an 
increase in phosphorus and other nutrients from the solids handling process 
recirculating within the plant, increasing nutrient loads and causing a buildup 
of struvite in the main treatment process and in the dewatering lagoons. In 
2010, a 12 km pipeline carrying digested biosolids to the lagoons became so 
clogged that it brought the system to a standstill. A second pipeline was also 
blocked, creating enough pressure in the force main to cause an emergency 
closure. After a costly process to locate the blockages and flush the struvite 
out, the facility still could not operate 
normally.

 
Solution

The city implemented the Pearl 
Nutrient Recovery Process 
from Ostara Nutrient Recovery 
Technologies to solve the facility’s 
struvite problem and restore plant 
reliability. The process includes a 
Pearl 2000 reactor with annual pro-
duction capacity of 730 tons of Crystal 
Green, a slow-release fertilizer cre-
ated from the harvested nutrients.

The process reduced struvite 
buildup and plant maintenance 
issues, lowering operation and maintenance costs, and improving effi-
ciency and reliability due to smaller supernatant nutrient load being 
returned for treatment. The city shares in the revenue from the fertilizer 
sales to help offset the system’s capital costs. 604/408-6697; www.
ostara.com.

 

 
Product accelerates digestion rate in winter 

Problem
The operators at the wastewater treatment facility in Wentzville, Mo., 

sought better digester performance in winter. For the aerobic digester, cold 
means low volatile solids destruction and frozen soils that preclude land 
application of biosolids. The city wanted better settling material, increased 